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Report No : 111202R-RFUSP43V01

1. General Information

1.1. EUT Description

Product Name

Digital Wireless Microphone

Trade Name

TWK

Model No.

TF-102

Frequency Range

2408 MHz ~ 2475.5MHz

Channel Number 28
Type of Modulation GFSK
Channel Control Auto

Antenna Type Dipole Antenna
Antenna Gain 1.2dBi
Search for 28CH Frequency(MIHz) Search for 28CH Frequency(MHz)

CHO 2408 CH14 2450.5
CHI 2425.5 CHI5 2468
CH2 2443 CHI16 2418
CH3 2460.5 CHI17 2435.5
CH4 2410.5 CHI& 2453
CHS5 2428 CHI9 2470.5
CH6 2445.5 CH20 2420.5
CHY 2463 EHZ 2438
CHS 2413 CH22 2455.5
CH9 2430.5 CH23 2473
CHI10 2448 CH24 2423
CHI1 2465.5 CH25 2440.5
CHI12 2415.5 CH26 2458
CHI13 2433 CH27 24755
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Note:

This device is a Digital Wireless Microphone included a 2.4GHz transmitting.

These tests were conducted on a sample of the equipment for the purpose of
demonstrating compliance with Part 15 Subpart C Paragraph 15.247 for spread
spectrum devices.

Regards to the frequency band operation; the lowest ~ middle and highest frequency
of channel were selected to perform the test, and then shown on this report.

The radiation measurements are performed in X, Y, Z axis positioning. Only the
worst case is shown in the report.

This device is a composite device in accordance with Part 15 regulations. The
function receiving was measured and made a test report that the report number is

111202R-RFUSP37V02 under Declaration of Conformity.
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1.3. Test Mode

QuieTek has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in transmitting operation, which was shown in this test report

and defined as follows:

Pre-Test Mode
EMI Mode 1: Transmitter (TX)

Final Test Mode
EMI Mode 1: Transmitter (TX)

Emission

Conducted Emission No
Peak Power Output Yes
Radiated Emission Yes
Band Edge Yes
Channel of Number Yes
Channel Separation Yes
Occupied Bandwidth Yes
Dwell Time Yes
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1.4. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system
(including inserted cards) are:

Test Mode Mode 1: Transmitter (TX)

N/A

1.5. Configuration of tested System

Connection Diagram

EUT
(TX)

1.6. EUT Exercise Software

Setup the EUT and simulators as shown on 1.5.

Turn on the power of all equipment.

The transmitter will continue transmit through as the receiver.

B O] N[ =

Repeat at the above procedure (3).
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1.7. Test Facility

Ambient conditions in the laboratory:

Iltems Test ltem Required (IEC 68-1) |Actual
Temperature (°C) 15-35 25
FCC PART 15 C 15.207
Humidity (%RH) . 25-75 50
Conducted Emission
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
FCC PART 15 C 15.247
Humidity (%RH) 25-75 58
Peak Power Output (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
FCC PART 15 C 15.247
Humidity (%RH) ) o 25-75 54
Radiated Emission (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
FCC PART 15 C 15.247
Humidity (%RH) 25-75 50
Band Edge (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
FCC PART 15 C 15.247
Humidity (%RH) 25-75 53
Channel Of Number (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
FCC PART 15 C 15.247
Humidity (%RH) ) 25-75 54
Channel Separation (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 24
FCC PART 15 C 15.247
Humidity (%RH) 25-75 57
Occupied Bandwidth (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25
FCC PART 15 C 15.247
Humidity (%RH) ] 25-75 58
Dwell Time (FHSS)
Barometric pressure (mbar) 860 - 1060 950-1000
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Site Description: September 27, 2010 File on

Federal Communications Commission C
Laboratory Division

7435 Oakland Mills Road
Columbia, MD 21046
Registration Number: 365520

Accredited by TAF
Accreditation Number: 1313
Effective through: December 27, 2013

Accredited by NVLAP
NVLAP Lab Code: 200347-0
Effective through: September 30, 2011

NV(AD)

NVLAP Lab Code : 200347-0

Site Name: Quietek Corporation

Site Address: No.75-1, Wang-Yeh Valley, Yung-Hsing,
Chiung-Lin, Hsin-Chu County,
Taiwan, R.O.C.
TEL : 886-3-592-8858 / FAX : 886-3-592-8859
E-Mail : service@quietek.com
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2.2.

2.3.

2.4,

2.5.

2.6.

Peak Power Output

Test Equipment

The following test equipments are used during the test:

Peak Power / SR7

Instrument Manufacturer Model No. Serial No Next Cal. Date

Spectrum Analyzer |R&S FSP 100561 2012/01/16

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

Test Setup
RF Cable
EUT Spectrum
ﬂ:ﬂ Analyzer
SMA
Connecter

Test procedures

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247
requirements

Limits

For frequency hopping systems operating in the 902-928 MHz band: 1 Watt for systems
employing at least 50 hopping channels; and, 0.25 Watts for systems employing less than 50
hopping channels.

For frequency hopping systems in the 2400-2483.5 MHz band employing at least 75 hopping
channels, and all frequency hopping systems in the 5725-5850 MHz band: 1Watt. For all
other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 Watt.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009

Uncertainty

The measurement uncertainty is defined as * 1.27 dB.

Page: 12 of 78



L]
QU IeTeK Report No : 111202R-RFUSP43V01
2.7. Test Result
Product Digital Wireless Microphone
Test Item Peak Power Output
Test Mode Mode 1: Transmitter (TX)
Date of Test  |2011/03/22 I Test Site ISR7
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
00 2408.0 6.72 1Watt= 30 dBm Pass
25 2440.5 6.78 1Watt= 30 dBm Pass
27 2475.5 5.89 1Watt= 30 dBm Pass
Channel 00
% MARKER 1 *RBW 3 MHz Marker 1 [T1 CNT]
2.4081 GHz *VBW 10 MHz 6.72 dBm
Ref 21 dBm *Att 30 dB *SWT 100 ms 2.407976 GHz
|20 OFfset 1 dB
+10 IH'
1 PK] y
VIEW ///r—L\\\\
0
/ \ LVL
1-10 / N
| —20 JI \
+-30 // \\
L-40
o ,..MMMMMM.WMMW)( \WWw.ﬁMW,M, NI
50
L -60
L-70

Center 2.408 GHz

Date:

5 MHz/

22_MAR.2011 13:43:11

Span 50 MHz
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Channel 25
% MARKER 1 *RBW 3 MHz Marker 1 [T1 CNT]
2.4405 GHz *VBW 10 MHz 6.78 dBm
Ref 21 dBm =ATE 30 dB *SWT 100 ms 2.440476 GHz

20" OFfset 1 ¢B

B /TN
[\
\
/ \

+—50

——60

L-70

Center 2.4405 GHz 5 MHz/ Span 50 MHz
Date: 22_MAR.2011 13:44:30
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Channel 27
% MARKER 1 *RBW 3 MHz Marker 1 [T1 CNT]
2.4755 GHz *VBW 10 MHz 5.89 dBm
Ref 21 dBm *ATE 30 dB *SWT 100 ms 2.475476 GHz
20" OFfset 1 ¢B
L10
1 PK]
V1EW, \
Lo
| _10
\
| _20 }
|30
7_40 M \‘1‘
sl hgpad A AN bt it ooty
|50
|60
L_70
Center 2.4755 GHz 5 MHz/ Span 50 MHz
Date: 22_MAR.2011 13:45:56

LvVL
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3. Radiated Emission

3.1.

Test Equipment

The following test equipments are used during the test:

Radiated Emission / CB1

Instrument Manufacturer Model No. Serial No Next Cal. Date
Bilog Antenna SCHAFFNER CBL6112B 2895 2011/08/14
Horn Antenna Schwarzback BBHA 9120D 743 2011/03/14
Pre-Amplifier MITEQ AMF-4D-005180-24-10P 888003 2011/12/03
Pre-Amplifier QuieTek AP-025C CHM-0706049 [2011/03/25
Spectrum Analyzer Agilent E4440A MY46187335 2011/01/14
Coaxial Cable Huber+Suhner AG |Sucoflex 102 25623/2 2011/04/07

Note:

3.2. Test Setup

Under 1GHz Test Setup:

‘b GroundPlane

: FER [
Test Receiver H o

[Controlle——

R N
FRP Dome T
1mto4m (Antenna Tower)
Antennna

[ae || EVUT l ......... IR I

T r 1 ! I A L T

8oem B e M /10 M —————— -
(Turntable) i = S

Above 1GHz Test Setup:

EUT

80em

—

Imtogm

| (AntennaTower)

|

l Antennna
i =

am —y

Pre-Amplifier

|£ontrollﬂl>—

1. All equipments that need to calibrate are with calibration period of 1 year.
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3.3. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency
uV/m dBuV/m
MHz
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks: 1. RF Voltage (dBuV) = 20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.

3.4. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.4:2009 on radiated measurement.

On any frequency or frequencies below or equal to 1000 MHz, the limits shown are based on
measuring equipment employing a quasi-peak detector function and on any frequency or
frequencies above 1000 MHz the radiated limits shown are based upon the use of
measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there
also is a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.
The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.
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3.5. Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2009

3.6. Uncertainty

The measurement uncertainty
30MHz~1GHz as +3.43dB

1GHz~26.5GHz as +3.65dB
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3.7. Test Result

Under 1GHz Spurious:

Site : CB1

Time : 2010/12/20 - 17:36

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB1_FCC_EFS_30-1G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2440.5

a0.0—

00—

600

500

4DD——|

200

200 —

100 |

00—

Level{dBu¥ fm)

30000 10000

200000

200000

400000 500000 600000

700000

Froene He 200000 900000 1000.000
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 112.450 -12.843 24.459 11.615 -31.885 43.500) QUASIPEAK
2 311.300 -10.354 23.562 13.207 -32.793 46.000 QUASIPEAK
3 472.967 -6.540 23.668 17.128 -28.872 46.000 QUASIPEAK
4 592.600 -5.088 22.991 17.902 -28.098 46.000 QUASIPEAK
5 786.600 -3.507 23.383 19.876 -26.124 46.000 QUASIPEAK
6 | 948.267 -2.463 22.926 20.463 -25.537 46.000 QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : CB1

Time : 2010/12/20 - 17:39

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB1_FCC_EFS_30-1G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2440.5

a0.0—

00—

600

500

4DD——|

200

200 —

100 |

00—

Level{dBu¥ fm)

30000 10000

200000

200000

400000 500000 600000

700000

@00/000

Froene He 900000 1000.000
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

11 54.250 -17.364 41.273 23.910 -16.090 40.000, QUASIPEAK
2 135.083 -13.062 33.444 20.383 -23.117 43.500 QUASIPEAK
3 364.650 -8.855 25.761 16.905 -29.095 46.000) QUASIPEAK
4 565.117 -5.308 22.988 17.680 -28.320 46.000 QUASIPEAK
5 770.433 -3.699 23.467 19.769 -26.231 46.000) QUASIPEAK
6 919.167 -2.733 22.933 20.201 -25.799 46.000) QUASIPEAK

All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Above 1GHz Spurious:

Site : CB1

Time : 2010/12/27 - 18:44

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000

7000000 B000000  S000000 10000000 11000000 12000000 1300000

Frequency (MHz)

2000000 3000000 4000000 5000000 6000000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuv/m) | (dBuV/m)
(dB) (dBuV) (dBuv/m)
1| *|  4820.000 -1.215 58.650 57.435 -16.565 74.000 54.000 PEAK
2 7225.130 3.964 40.521 44.485 -29.515 74.000 54.000 PEAK
3 9580.000 6.891 39.386 46.277 -27.723 74.000 54.000 PEAK
4 12039.980 9.439 37.798 47.237 -26.763 74.000 54.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/2

1-13:49

Limit : FCC_SpartC_15.247_H_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000

2000000

3000000 4000.000

5000000

7000000  @000.000

Frequency (MHz)

6000000

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuv/m) | (dBuV/m)
(dB) (dBuV) (dBuV/m)
1| *|  4816.000 -1.220 45.265 44.045 -9.955 74.000 54.000) AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0k wWN

necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

“ % N

, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit

of average detection.

The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/27 - 18:44

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000 2000000 3000000 4000000  5000.000

6000000

7000000 9000000 9000000  10008.000

Frequency (MHz)

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
) o) | (mavim) (dBuv/m) | (dBuV/m)
1 = 4820.000 -1.215 61.201 59.986 -14.014 74.000 54.000 PEAK
2 7220.000 3.950 42.332 46.282 -27.718 74.000 54.000 PEAK
3 9634.550 7.049 39.148 46.197 -27.803 74.000 54.000 PEAK
4 12040.720 9.438 37.692 47.131 -26.869 74.000 54.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

“ox

o0k wd

of average detection.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit

7. The Emission above 13GHz were not included is because their levels are too low.
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Report No : 111202R-RFUSP43V01

Site : CB1

Time : 2010/12/21 - 14:00

Limit : FCC_SpartC_15.247_H_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000  2000.000 3000000 4000000 5000000  S000000 7000000

5000.000

Frequency (MHz)

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuV/m) | (dBuV/m)
(dB) dBwv) | (dBuV/m)
1 * 4816.000 -1.220 50.570 49.350 -4.650 74.000 54.000| AVERAGE
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

“ % N

o0k wWN

of average detection.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit

7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/27 - 18:45

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2440.5

200 —

00—

a0 .0 —

S0.0—

400 —

Level(dBu¥in)

200

200

100

00—

1000.

o0o

7000000
Frequency (hHz)

2000000 3000000 4000000 5000000 6000000

2000000 9000000 10000000 11000000 12000000

12000.00

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuV/m) (dBuV/m)
(dB) (dBuV) (dBuV/m)
1| *|  4880.000 -1.133 57.679 56.546 -17.454 74.000 54.000 PEAK
2 7320.000 4.225 40.584 44.809 -29.191 74.000 54.000 PEAK
3 9762.830 7.420 37.756 45176 -28.824 74.000 54.000 PEAK
4 12206.170 9.379 37.270 46.650 -27.350 74.000 54.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4, “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/2

1-14:10

Limit : FCC_SpartC_15.247_H_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2440.5

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000

2000000

3000000 4000.000

5000000

7000000  @000.000

Frequency (MHz)

6000000

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuv/m) | (dBuV/m)
(dB) (dBuV) (dBuV/m)
1| *|  4881.000 -1.132 46.660 45.528 -8.472 74.000 54.000) AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0k wWN

necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

“ % N

, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit

of average detection.

The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/27 - 18:45

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2440.5

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

7000000
Frequency (MHz)

1000000  2000.000 3000000 4000000  5000.000 6000000

5000.000

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
) o) | (mavim) (dBuv/m) | (dBuV/m)
1 = 4880.000 -1.133 62.561 61.428 -12.572 74.000 54.000 PEAK
2 7320.000 4.225 46.171 50.396 -23.604 74.000 54.000 PEAK
3 9765.660 7.428 38.613 46.041 -27.959 74.000 54.000 PEAK
4 12206.280 9.380 37.181 46.561 -27.439 74.000 54.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

“ox

o0k wd

of average detection.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit

7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/21 - 14:19

Limit : FCC_SpartC_15.247_H_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2440.5

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000  2000.000 3000000 4000000 5000000  S000000 7000000

5000.000

Frequency (MHz)

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuV/m) | (dBuV/m)
(dB) dBwv) | (dBuV/m)
1 * 4881.000 -1.132 50.604 49472 -4.528 74.000 54.000| AVERAGE
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

“ % N

o0k wWN

of average detection.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit

7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/27 - 18:45

Limit : FCC_SpartC_15.247_H_03M_PK

Margin

.6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

an

70

a0

50

40

Level{dBu¥ fm)

20

20

10

u}

1000000

0|

0-

0|

0|

0]

0]

0]

0]

ol

2000000

3000000 4000.000

5000000

6000000

7000000
Frequency (MHz)

5000.000

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
) o) | (mavim) (dBuv/m) | (dBuV/m)
1 = 4940.000 -1.052 58.617 57.565 -16.435 74.000 54.000 PEAK
2 7420.000 4.500 40.997 45.497 -28.503 74.000 54.000 PEAK
3 9902.810 7.824 36.523 44.347 -29.653 74.000 54.000 PEAK
4 12381.460 9.318 35.690 45.007 -28.993 74.000 54.000 PEAK
Note:

o0k wd

All readings above 1GHz are performed with peak and/or average measurements as
necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

“ox

, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit

of average detection.

The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/21 - 14:33

Limit : FCC_SpartC_15.247_H_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

a0.0—

00—

600

500

400 —

Level{dBu¥ fm)

200

200 —

100 |

00—

1000000

2000000

3000000 4000.000

5000000

7000000  @000.000

Frequency (MHz)

6000000

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuv/m) | (dBuV/m)
(dB) (dBuV) (dBuv/m)
11 *|  4950.920 -1.038 46.870 45.833 -8.167 74.000 54.000 AVERAGE
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. “*” means this data is the worst emission level.

5. Measurement Level = Reading Level + Correct Factor.

6. The average measurement was not performed when the peak measured data under the limit
of average detection.

7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/27 - 18:45

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

a0.0—

00—

600
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400 —

Level{dBu¥ fm)
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200 —

100 |

00—

7000000
Frequency (MHz)

1000000  2000.000 3000000 4000000  5000.000  6000.000

5000.000

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuv/m) | (dBuV/m)
(dB) (dBuV) (dBuv/m)
1 4940.000 -1.052 63.200 62.148 -11.852 74.000 54.000 PEAK
2 7420.000 4.500 44,848 49.348 -24.652 74.000 54.000 PEAK
3 9905.210 7.831 38.380 46.211 -27.789 74.000 54.000 PEAK
4 12381.710 9.317 36.724 46.041 -27.959 74.000 54.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/21 - 14:45

Limit : FCC_SpartC_15.247_H_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

a0.0—

00—

600

500

Level{dBu¥ fm)

200 —

100 |

00—

1000000

400 —

200

2000000

3000000 4000.000

5000000

6000000 7000.000

5000.000

Frequency (MHz)

2000 000

10008000

11000000

12000000

1300000

Frequency | Correct Reading Measure Margin Peak Average Detector
(MHz) Factor Level Level (dB) Limit Limit Type
(dBuV/m) | (dBuV/m)
(dB) (dBuV) (dBuV/m)
1 | 4950.920 -1.038 51.480 50.443 -3.557 74.000 54.000f AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4, “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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4. RF Conducted Emission

4.1. Test Equipment

The following test equipments are used during the test:

RF Antenna Conducted Test / SR7

Instrument Manufacturer Model No. Serial No Next Cal. Date
Spectrum Analyzer R&S FSP 100561 2012/01/16
Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

4.2. Test Setup

RF Conducted Measurement:

Spectrum Analyzer

o

o0=

EUT

= (round Reference Plang ==

Non-Conducted
Table

P

age: 350f 78




Ql_’ieTeK Report No : 111202R-RFUSP43V01

4.3.

4.4.

4.5.

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247
requirements.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009
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4.6. Test Result

Product Digital Wireless Microphone
Test Item RF Conducted Emissions
Test Mode Mode 1: Transmit
Date of Test  |2011/01/06 I Test Site ISR7
Frequency Measure Level Required Limit
Channel No. Result
(MHz) (dBc) (dBc)
00 2408.0 50.76 =20 Pass
27 2475.5 50.09 =20 Pass
Channel 00
<§§> CENTEER FREQUENCY *REW 100 kKH= Delta & [Tl ]
Z.408 GHs *WEW 100 kKH= S0. 75 4AE
Ref z2.2 dEm * Attt 20 4dE *ESWT 100 m= T.9Z0000000 MH=

O EEfwat AE

L yrdensat—1

rra
3

—44| 22 dEm

Zl 400000000 GHz n

Center Z.408 GH=

Date:

5. JAN.Z011 0l:42:26

Z2 MH=/

Span Z0 MH=

Page: 37 of 78




QU ieTeK Report No : 111202R-RFUSP43V01

Channel 27
@ DELTR MABEEE 2 *EEW 100 kHz Delta 2 [Tl ]
-5.06 MH=z “YEW 100 kHz 50. 09 4F
Fef =Zz.Z dbm “Att =0 dE +SUT 100 m= -B.050000000 MHz
- ek XX F X AE h | FSTL TN = [T

3
—45| 0Z d4dEm
Zl 482500000 GHz n

A
t__t"

i

Center Z_4T7555 GH= Z MH=/, Span Z0 MH=

Date: 5. JAN. 2011 0l:-48:249
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Channel 00 (30M~1G)

gilent Spectrum Analyzer - Swept 5A

50 Q | | AC | SENSE:INT) ALIGH AUTO |09:40:41 AM Jan 08, 2011
BW 100 kHz Avg Type: Log-Pwr TRACEI1 23456 BW
B 7 — Trig:Free Run TAPE | ekt
NPUERE  ENOUEa o AReni30 dE DET|P NN N NI Res BW
Mkr1 818.61 MHz AR
Ref Offset 2.3 dB b Auto Man
Jogsian__Ref 22.30 dBm -51.77 dBm
* Video BW||
123 100 kHz
’ Auto Man|
2.30
VBW:3dB REW||
1.0
770 Auto Man
st Span:3dB RBW||
106
T Auto Man
3.7 RBW Control
[Gaussian,-3 dB]
477 ’1
HFT T el A g btk LT L L) ’é-"*"ﬁ"}p-?‘ie‘\’r FIS YR WO
BT
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW --- Sweep 117 ms (1001 pts)
IMSG STATUS

Channel 00 (1G~8G)

gilent Spectrum Analyzer - Swept 5A
50 | | AL

SENSEINT ALIGH AUTO |09:43:19 AM 1an 06, 2011

BW 100 kHz Avg Type: Log-Pwr TRACEI1 23456 BW
B 7 — Trig:Free Run TAPE | ekt
NPUERE  ENOUEa o AReni30 dE DET|P NN N NI Res BW
Mkr2 6.453 GHz AR
Ref Offset 2.3 dB 5 Auto Man
Jogsian__Ref 22.30 dBm -50.04 dBm
* Video BW||
123 100 kHz|
’ I Auto Man
2.30
VBW:3dB REW||
1.0
770 Auto Man
st Span:3dB RBW||
106
T Auto Man
a7 i RBW Control |
2 [Gaussian,-3 dB]
477
I ik hgu'bé!n e ALY i“i;}““u"’!*s # bl e %m*!u;,-w“,,};
BT
Start 1.000 GHz Stop 8.000 GHz
#Res BW 100 kHz #VBW --- Sweep 844 ms (1001 pts)
IMSG STATUS
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71 Agilent Spectrum Analyzer - Swept SA

Channel 00 (8G~16G)

71 Agilent Spectrum Analyzer - Swept SA

Channel 00 (16G~25G)

ALIGN AUTO |09:44:54 &M Jan 06, 2011

SENSE:INT)

X 508 [ aC | SENSENNT ALIGNALTO  |09:44:21 AM Jan 06, 2011
RBW 100 kHz Avg Type: Log-Pwr TRACE[1 2345 6 BW
= " = Trig:F Ri TYPE | M Wittt
Tnput: RF |Eg2i}.ff:\lu [ #::en:r;g dg“ DET|P NN KN N
Hei e 3aB Mkr2 15.672 GHz
10 dBiciv__Ref 22.30 dBm -50.10 dBm
* Video BW|
100 kHz
12 Auto Man
230
VBW:3dB RBW|
1.0
.70 ’ Auto Man
.
et Span:3dB RBW(|
106
77 Auto Man
i RBW Control
2 [Gaussian,-3 dB]
47.7 ‘—
ST U N o] ST R Y SRR SISV P L I
57.7 : : i
67.7
Start 8.000 GHz Stop 16.000 GHz
#Res BW 100 kHz #VBW — Sweep 965 ms (1001 pts)
IMSG STATUS.

X1 50 2 A |
RBW 100 kHz L — Avg Type: Log-Pwr TR’TAvf)E I\1’12 3456
Inut:RE - PNO: Fost t>2 dattan: 30 dB EE BB
Ref Offset 2.3 dB Mkr2 24.802 GHz
10 dBiciv__Ref 22.30 dBm -43.40 dBm
* Video BW|
100 kHz
12 Auto Man
230
VBW:3dB RBW|
1.0
770 , Auto Man
=
et Span:3dB RBW(|
106
77 Auto Man
SE e RBW Control
i i | [Gaussian,-3 dB]
477 - T ‘fi“@“';'““ﬁ- = i, i ﬂrg-rd:*f_‘-
Ao RERTRPTT e L e
s ¥ ol : o
577
&7
Start 16.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW — Sweep 1.09 s {1001 pts)
IMSG STATUS.
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Channel 27 (30M~1G)

1 Agilent Spectrum Analyzer - Swept SA

S0G | | BC | SENSEINT) ALIGHNAUTC |09:47:26 41 Jan 06, 2011
RBW 100 kHz ‘ Avg Type: Log-Pwr TRACE|1 23456 BW
: - — Trig:Free Ry TYRE M i
Tnput: RF .EE‘%;.T.?L [ #:tgen:';g d;" DET|F NN N N
Ref Offset 2.3 dB Mkr1 828.31 MHz |, |
Jogeici__Ref 22.30 dBm -52.12 dBm
*
123 Auto
230
VBW:3dB RBW|
10
=770 Auto Man
#lid Span:3dBRBW||
106
77 Auto Man
377 RBW ControI.
[Gaussian,-3 dB]
477
7 7 Prtslonnatthl il s s ol vty Aol
-67.7
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW --- Sweep 117 ms (1001 pts)
MSG STATUS

Channel 27 (1G~8G)

1 Agilent Spectrum Analyzer - Swept SA

50 Q | | AL | SEMSE:INT ALIGN AUTO |09:48:45 AMJan 06, 2011
RBW 100 kHz ‘ Avg Type: Log-Pwr TRACE[1 23456 BW
5 . = Trig:Free Run THPE| W] Wit
NPUERE BN e ien 50 B OET|F NRN N N Res BW
100 kHz
Ref Offset 2.3 dB Mkr2 6.467 GHz |, ., Man
Jogeici__Ref 22.30 dBm -50.02 dBm
* Video BW|
100 kHz
123 Auto Man|
1
230
VBW:3dB REW,|
1.0
770 Auto Man
#lid Span:3dBRBW||
106
77 Auto Man
377 RBW ControI.
2 [Gaussian,-3 dB]
A77 .
I e bl | bt AR 1
J haliige g W Lo AL T Lty BT T
it a2 I‘ﬂ?" [t bl Pt W ; b
7.7
Start 1.000 GHz Stop 8.000 GHz
#Res BW 100 kHz #VBW --- Sweep 844 ms (1001 pts)
MSG STATUS
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71 Agilent Spectrum Analyzer - Swept SA

Channel 27 (8G~16G)

i 50 [ ac | SENSEUNT] ALIGNAUTO  |09:43:40 AM Jan 06, 2011
RBW 100 kHz | Avg Type: Log-Pwr TRACE|] 23456
Innut. RE_PNO: Fast 3 Trig:Free Run (XREM
et IFGain:La:\lu = #Atten: 30 dB DETIP NN MN N
Hei e 3aB Mkr1 15.272 GHz
10 dBiciv__Ref 22.30 dBm -50.12 dBm
* Video BW|
100 kHz
122 Auto Man
2.30
VBW:3dB RBW|
1.0
7.70 Auto Man
et Span:3dB RBW(|
106
77 Auto Man
i RBW Control
1 [Gaussian,-3 dB]
477 z
gt Vi TGN ECTNT PR uu,.-"rude“%hﬁ‘“ g g s bl Laon T H i
577
B7.7
Start 8.000 GHz Stop 16.000 GHz
#Res BW 100 kHz #VBW --- Sweep 965 ms (1001 pts)
MSG STATUS.

71 Agilent Spectrum Analyzer - Swept SA

Channel 27 (16G~25G)

] 509 [ ac | SENSENT] ALIGNAUTO  |09:50:23 AM Jan 06, 2011
RBW 100 kHz Avg Type: Log-Pwr TRECE[{ 234 5 6
Innut. RE_PNO: Fast 3 Trig:Free Run TYPE| M Wil
et IFGain:La:\lu = #Atten: 30 dB DETIP NN MN N
Hei e 3aB Mkr1 24.892 GHz
10 dBiciv__Ref 22.30 dBm -42.09 dBm
* Video BW|
100 kHz
122 Auto Man
230
VBW:3dB RBW|
1.0
.70 Auto Man
et Span:3dB RBW(|
106
77 Auto Man
i RBW Control
Skl [Gaussian,-3 dB]
477 ] I I | R ol 4
st RIS TR TS T “Hlyrignt ST TECS TR ETY S S o
gt :
577
B7.7
Start 16.000 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW --- Sweep 1.09 s (1001 pts)
MSG STATUS.
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5. Band Edge

5.1. Test Equipment

The following test equipments are used during the test:

Band Edge / CB1

Instrument Manufacturer Model No. Serial No Next Cal. Date
Horn Antenna Schwarzback BBHA 9120D 743 2011/03/14
Spectrum Analyzer |Agilent E4440A MY46187335 |2011/01/14
Coaxial Cable Huber+Suhner AG Sucoflex 102 25623/2 2011/04/07

Note:

1. All equipments that need to calibrate are with calibration period of 1 year.

5.2. Test Setup

RF Radiated Measurement:

FRP Dome

‘== GroundPlane
Spectrum Analyzer|

|

Imtogm

l Antennna
— =

Pre-Amplifier

| (Antenna Tower)

I |Controllar|'—
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5.3.

5.4.

5.5.

5.6.

Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

Test Procedure

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247
requirements

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT was positioned such that the distance from antenna to the EUT
was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order
to find the maximum emission, all of the interface cables must be manipulated according
to ANSI C63.4:2009 on radiated measurement.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009

Uncertainty

The measurement uncertainty
+ 3.9 dB above 1GHz
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5.7.

Test Result

Site : CB1

Time : 2010/12/29 - 16:07

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

1200+

1100 4
oo -
00—
00—
E 0a-
E 60.0] I
% 500 -
2 400-
n0-
00—
00—
U'U_I I I ] I I ] I ] 1 1
2305.000 2320000 2330.000 2340000 2350000 2360.000 2380000 2380000 2400.000 2415.000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 27.336 25.174 52.510 -21.490 74.000 PEAK
2 2389.700 27.669 30.986 58.656 -15.344 74.000 PEAK
3 * 2390.000 27.671 31.280 58.951 -15.049 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/29 - 16:26

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

1200+

1100 4
oo -
00— /_\
00—
E 0a-
= A00-
% 500 -
2 400-
n0-
00—
00—
nn-4 ; : ; ; : ; ; : ! ; ; |
2305.000 2320000 2330.000 2340000 2350000 2360.000 2370000 2380000 2380000 2400.000 2415.000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 27.336 23.240 50.576 -23.424 74.000 PEAK
2| * 2387.720 27.661 26.020 53.682 -20.318 74.000 PEAK
3 2390.000 27.671 24.749 52.420 -21.580 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/29 - 16:09

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

1200+

1100 4
oo -
00—
00—
E 0a-
= A00-
% 500 -
Z a0
n0-
00—
00—
nn-4 : ; ; : ; ; : ; ; |
2305.000 2320000 2330.000 2340000 2350000 2360.000 2370000 2380000 2380000 2400.000 2415.000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 27.336 12.513 39.849 -14.151 54.000 AVERAGE
2 2389.700 27.669 12.449 40.119 -13.881 54.000 AVERAGE
3 * 2390.000 27.671 12.458 40.129 -13.871 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/29 - 16:28

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2408

1200+

1100 4
oo -
00—
00—
E 0a-
= A00-
2 oo F —
Z a0
n0-
00—
00—
nn-4 : ; ; : ; ; : ; ; |
2305.000 2320000 2330.000 2340000 2350000 2360.000 2370000 2380000 2380000 2400.000 2415.000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 27.336 12.460 39.796 -14.204 54.000 AVERAGE
2 2387.720 27.661 12.362 40.024 -13.976 54.000 AVERAGE
3 * 2390.000 27.671 12.391 40.062 -13.938 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Time : 2010/12/29 - 16:37

Limit : FCC_SpartC_15.209_03M_PK Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL |Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone Note : Mode 1: Transmitter (TX) -2475.5

1200
1100 4
oo -
00—
00—
E 0a-
= A00-
% 500 -
2 400-
n0-
00—
00—
nn-4 ; ; ; ; : ; ; ; ; ; ; : : |
2470000 2472500 2475000 2477500 2430000 2482500 2435000 2487.500 2490000 2492500 2495000 2407500 2500000 2502500 2505000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 28.059 28.172 56.231 -17.769 74.000 PEAK
2| * 2483.580 28.059 29.242 57.301 -16.699 74.000 PEAK
3 2500.000 28.115 22.772 50.887 -23.113 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/29 - 16:47

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

1200+

1100 4
oo -
00—
00—
E 0a-
= 500-
2 400-
n0-
00—
00—
D'D_I | ] ] 1 | ] 1 | | ] 1 | 1
2470000 2472500 2475000 2477500 2430000 2482500 2435000 2487.500 2490000 2492500 2495000 2407500 2500000 2502500 2505000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 28.059 34.611 62.670 -11.330 74.000 PEAK
2| * 2483.580 28.059 34.722 62.781 -11.219 74.000 PEAK
3 2500.000 28.115 28.873 56.988 -17.012 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/29 - 16:38

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

1200+

1100-
100.0-
a0.0-
80.0-
LR
= 600
[un]
T 500
2 400-
300-
200-
100
|J'D_I | I I 1 I I 1 | | I 1 I 1
2470000 2472500 2475000 2477500 2480000 2482500 2485000 2487.500 2400000 2492500 2495000 2497500 2500000 2502500 2505000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 28.059 12.387 40.446 -13.554 54.000 AVERAGE
2| = 2483.580 28.059 12.390 40.449 -13.551 54.000 AVERAGE
3 2500.000 28.115 12.313 40.428 -13.572 54.000 AVERAGE
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
, means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit

“oxn

o0k wN

of average detection.

7. The Emission above 13GHz were not included is because their levels are too low.
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Site : CB1

Time : 2010/12/29 - 16:49

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : DC 3V (Power by Battery)

EUT : Digital Wireless Microphone

Note : Mode 1: Transmitter (TX) -2475.5

1200+

1100 4
oo -
00—
00—
E 0a-
= A00-
% 500 -
2 400-
n0-
00—
00—
nn-4 ; ; ; ; : ; ; ; ; ; ; : |
2470000 2472500 2475000 2477500 2430000 2482500 2435000 2487.500 2490000 2492500 2495000 2407500 2500000 2502500 2505000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 28.059 12.500 40.559 -13.441 54.000 AVERAGE
2| * 2483.580 28.059 12.501 40.560 -13.440 54.000 AVERAGE
3 2500.000 28.115 12.280 40.395 -13.605 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit
of average detection.
7. The Emission above 13GHz were not included is because their levels are too low.
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6.

6.1.

6.2.

Number of hopping frequency

Test Equipment

The following test equipments are used during the test:

Number Of Hopping Frequency / SR7

Instrument

Manufacturer

Model No.

Serial No

Next Cal. Date

Spectrum Analyzer

R&S

FSP

100561

2011/02/04

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer

Zonm—

o0 e

EUT

= (round Reference Plang ==

Non-Conducted
Table

P
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6.3.

6.4.

6.5.

Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of
the hopping channel is less than 250 kHz, the system shall use at least 50 hopping
frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping channel is 250
kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.
The maximum allowed 20 dB bandwidth of the hopping channel is 500 kHz.

For frequency hopping systems operating in the 2400-2483.5 MHz bands, which use fewer
than 75 hopping frequencies, may employ intelligent hopping techniques to avoid interference
to other transmissions. Frequency hopping systems may avoid or suppress transmissions on
a particular hopping frequency provided that a minimum of 15 non-overlapping channels are
used.

For frequency hopping systems operating in the 5725-5850 MHz band shall use at least 75
hopping frequencies.

Test Procedures

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247
requirements

Span = the frequency band of operation

RBW = 1% of the span, VBW = RBW

Sweep = auto, Detector function = peak, Trace = max hold

Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2009
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6.6. Test Result

Product Digital Wireless Microphone
Test Item Number of hopping frequency
Test Mode Mode 1: Transmitter (TX)
Date of Test  |2010/12/20 I Test Site ISR7
Frequency Range Measure Level Limit Result
esu
(MHz) (Hopping Channel) (Hopping Channel)
2408~2475.5 28 =15 Pass
2407~2442MHz
<%§> *REW 100 kH=
*WEW 1 MH=
Ref ZZ2.2 dEm * Attt 20 dE *SUT 100 m=

<A

1]

P ALY

HA
=
=
=

U R A

AL
W

Start Z2.407 GH=

Datea: & JAN. Z011

21l:-12:449

2.5 MH= /S

Steop Z2.442 GH=
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2442~2476MHz

@} *REW 100 kKH=
*UEW 1 MH=

REef ZZ.2 dEm *Att 20 dE *3WT 100 m=

OEfmat AdE:

=

ﬁﬂaﬂkﬂkﬁ\mmﬂ&ﬁ&&m&
VITW W W W W W W W]

Jtart EZ.44Z2 GH= 2.4 MH=z/ Stop Z.476 FH=

Date=: . JAN. 2011 21l:-z20:42
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7. Carrier Frequency Separation

7.1. Test Equipment

The following test equipment are used during the test:

Carrier Frequency Separation / SR7

Instrument

Manufacturer Model No.

Serial No

Next Cal. Date

Spectrum Analyzer

R&S

FSP

100561

2012/01/16

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

7.2. Test Setup

Spectrum Analyzer

S T—
o0 =

EUT

Non-Conducted

Table

= (round Reference Plang ==

7.3. Limits

For frequency hopping systems shall have hopping channel carrier frequencies separated by
a minimum of 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever

is greater.

7.4. Test Procedures

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247

requirements

Span = wide enough to capture the peaks of two adjacent channels

Resolution Bandwidth (RBW) = 1% of the span, VBW = RBW
Sweep = auto, Detector function = peak, Trace = max hold

7.5. Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2009
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7.6. Test Result
Product Digital Wireless Microphone
Test Item Carrier Frequency Separation
Test Mode Mode 1: Transmitter (TX)
Date of Test  |2011/01/19 I Test Site ISR7
Frequency Measure Level Limit
Channel No. Result
(MHZz) (kHz) (kHz)
00 2408.0 2530 = 1653 Pass
25 2440.5 2500 = 1626 Pass
27 2475.5 2500 = 1653 Pass
Channel 00
® * REW 100 kH= Delta Z [TZ2 1]
= AWEBW 300 kH= —0.04 dE
Ref Z0 dBm AT S0 dB T E8WT 100 ms Z2.530000000 MH=

20 Marker| 1 [T1
S|l 0% dBm
| o — 2 (0 =N n| inN ] i=H @
ek j\ﬁ"\-ﬂ\ .vf_‘\-w,h\
r ,“'I K‘I\fn g wh
m -—10 /F }( \
__ZD i
.Jffvwﬁug( jffkjﬁ\ﬁf H!F*ﬂ\\t \{hxl\i N
= '/J\-‘J- w \\
F-50
--c0
F-70
—-80
Center 2.405 GSH= 1 MH=/ Span 10 MH=
Date: 1. JAN.2011 10:25:2%
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Date:

Ref 20 dBm

*Att 30 dB

Channel 25

*RBW

100 kHz

*VBW 300 kHz

*SWT 100 ms

Delta 2 [T2 ]
0.06 dB
2_.500000000 MHz

; l BT
’ AT i
2 (A

/ /\ \
ML N\

=50

+—60

-80

Center 2.4405 GHz

19.JAN.2011

10:32:10

1 MHz/

Span 10 MHz
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Channel 27
@ *RBW 100 kHz Delta 2 [T2 ]
*VBW 300 kHz -0.06 dB
Ref 20 dBm *Att 30 dB *SWT 100 ms -2.500000000 MHz
20 Marker| 1 [T1 ]

6113 dBm

10 2| 475400000 GHz

Nww\

—
R \\“*’Tf\\ A
b N T

—50

——60

——70

-80

Center 2.4755 GHz 1 MHz/ Span 10 MHz
Date: 19.JAN.2011 10:34:43
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8.

8.1.

8.2.

Occupied Bandwidth

Test Equipment

The following test equipment are used during the test:

Occupied Bandwidth / SR7

Instrument

Manufacturer

Model No.

Serial No

Next Cal. Date

Spectrum Analyzer

R&S

FSP

100561

2012/01/16

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer

o

o0=

EUT

Non-Conducted
Table

= (round Reference Plang ==

P
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8.3. Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of
the hopping channel is less than 250 kHz, the system shall use at least 50 hopping
frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping channel is 250
kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.
The maximum allowed 20 dB bandwidth of the hopping channel is 500 kHz.

For frequency hopping systems operating in the 5725-5850 MHz bands. The maximum 20 dB
bandwidth of the hopping channel is 1 MHz.

For frequency hopping systems shall have hopping channel carrier frequencies separated by
a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

8.4. Test Procedures

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247
requirements

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a hopping channel
RBW = 1% of the 20 dB bandwidth, VBW = RBW

Sweep = auto, Detector function = peak, Trace = max hold

The EUT should be transmitting at its maximum data rate.

8.5. Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009
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8.6. Test Result

Product Digital Wireless Microphone
Test Item Occupied Bandwidth
Test Mode Mode 1: Transmitter (TX)
Date of Test  |2010/12/20 I Test Site ISR7
Frequency Measure Level Limit
Channel No.
(MHz) (MHz) (MHz)
00 2408.0 248 -
25 2440.5 2.44 --
27 2475.5 2.48 --
Channel 00
@ DELTA MARKER 3 *RBW 100 kHz Delta 3 [T1 ]
2.48 MHz *VBW 100 kHz -0.67 dB
Ref 24.2 dBm *Att 30 dB *SWT 200 ms 2.480000000 MHz
Offset 4.2 dB Marker| 1 [T1 ]
20 -22[31 dBm
2[.406760000 GHz
«[F10 Marker| 2 [T1 ]
1IE\’\IA\/ -2|27 dBm
2407960000 GHz
Lo 7 LVL
+—-10 /J’\\\
20 D1 -22.27 dBm L v
L]
-40 / \u
l _50 f‘\V/\/ \/\ N
LWvawwnwwAﬁh¢thJMA“J/ A4 \VN’\*wmAnAAMvam~m~n+u~
--60
L-70

Date:

Center 2.408 GHz

20.DEC.2010

13:51:22

2 MHz/

Span 20 MHz
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Channel 25
@ DELTA MARKER 3 *RBW 100 kHz Delta 3 [T1 ]
2.44 MHz *VBW 100 kHz -0.09 dB
Ref 24_.2 dBm *Att 30 dB *SWT 200 ms 2.440000000 MHz
20 Offset 4.2 dB Marker| 1 [T1 ]
i -23[10 dBm
2|.439280000 GHz
L10 Marker| 2 [T1 ]
1 RMg
TEW -2L75 dBm
2(-440480000 GHz
Lo LVL
10 /j (\
+—20
D1 -22.75 dBm /i w
-30 L
—-50 /t\v g
——60
L-70
Center 2.44036 GHz 2 MHz/ Span 20 MHz
Date: 20.DEC.2010 13:53:17
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®

=
X
=

*

1EW

Date:

Channel 27

DELTA MARKER 3

*RBW 100 kHz

Delta 3 [T1 ]

2.48 MHz *VBW 100 kHz 0.43 dB
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9.

9.1.

9.2.

Dwell Time

Test Equipment

The following test equipment are used during the test:

Dwell Time / SR7

Instrument

Manufacturer

Model No.

Serial No

Next Cal. Date

Spectrum Analyzer

R&S

FSP

100561

2012/01/16

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer

o

o0=

EUT

Non-Conducted
Table

= (round Reference Plang ==

P
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9.3.

9.4.

9.5.

Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of
the hopping channel is less than 250 kHz, the system shall use at least 50 hopping
frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 20 second period; if the 20 dB bandwidth of the hopping channel is 250
kHz or greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.
For frequency hopping systems operating in the 2400-2483.5 MHz bands. The average time
of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4
seconds multiplied by the number of hopping channels employed.

For frequency hopping systems operating in the 5725-5850 MHz bands. The average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 30 second period.

Test Procedures

The EUT was setup according to ANSI C63.4, 2009 and tested according to FHSS test
procedure of FCC Public Notice DA 00-705 for compliance to FCC 47CFR 15.247
requirements

Span = zero span, centered on a hopping channel

RBW = 1 MHz, VBW = RBW

Sweep = as necessary to capture the entire dwell time per hopping channel

Detector function = peak, Trace = max hold

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009
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9.6. Test Result

Product Digital Wireless Microphone

Test Item Dwell Time

Test Mode Mode 1: Transmitter (TX)

Date of Test 2011/01/05 Test Site SR7

Occupancy Time of Frequency Hopping System

A) 2408MHz Test Time Period: 0.4*28=11.2sec > Hopping Times Within 1sec: 7/20msec=350 /sec
The Maximum Occupancy Time Within 11.2sec: 0.0024*(350/28)*11.2=0.336sec -

B) 2440.5MHz Test Time Period: 0.4*28=11.2sec > Hopping Times Within 1sec: 7/20msec=350 /sec
The Maximum Occupancy Time Within 11.2sec: 0.0024*(350/28)*11.2=0.336sec -

C) 2475.5MHz Test Time Period: 0.4*28=11.2sec > Hopping Times Within 1sec: 7/20msec=350 /sec
The Maximum Occupancy Time Within 11.2sec: 0.0024*(350/28)*11.2=0.336sec -

Test Result: The Average Occupancy Time of Each Highest » Middle and Lowest Channel Is Less

Than 0.4sec - And Corresponds to The Standard -
Hop rate-2408MHz

@ SELECT TBACE EEW 1 MH= Delta & [T1 1
1 “YEW 1 MH=z 0.5l 4F
Fef =Zz.Z dbm “Att =0 dE HWT 20 ms= Z_400000 ms=
B Dfffgat dE Mmpleeswl 3 [T3
-54| 77 4Bm
s.zzoboo n= |EE
m" RER— r-mm—mm I ISRV [ | R ST | VS WSS E RS I S P .
B . s
i i I il Ly b ot
Cant=r Z_408 GH=x Z m=/
Date: 5.JAN.2011 =1:58:43
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Hop rate-2440.5MHz

@ MABPEEE 1
9. 58 m=

BPETW 1 MH= Marke=er 1 [T1 ]
*TWEW 1 MH= —-55. 08 d4dFEm
Eef zz .2 d4dEm * Attt 20 dEB SWT 20 m= 9_580000 m=
- LD EEwat alE: F=—de-n—pF—T3—3
ol =24 dE
2400000 m= n

Center Z.44]1 GH=z

Z m=/

Date: S.JAN. 2011 ZE:DZ:289
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Hop rate-2475.5MHz

@ DELTHR MARFEER 2 BEW 1 MH= Delta 2 [T1 ]
Z.4 m= *TEW 1 MH= -1.25 4E
Eef 2.2 dEm * Attt 20 4dE SWT 20 m= 2.400000 m=
| O EEwat AE Mprdees=t T T3
-52| 44 d4dFm
S.800000 m= n
¥ i
4 ¥ e luﬂi L) g
Centeayr Z_476 FH=z Z m=/,
Dat=: E_TJAN. 2011 ZE:D4:485

Note: Dwell time =time slot length * hop rate / number of hopping channels * period
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